S PLAN|

|
-

P

ﬂ\J

o

on

<

=

3
: X =
i = = B o
of | o —_t
;“ b r‘UU o.wd!.vs—/O)_\J
e« L & & deO)A.wa
g - 3 2 S a0
! ot p " o O 'n <t
£ - ﬂuu [ nOu...n.Ko.o/O\_l
“ 4 -vk e\l/.“u
. Woﬂ L .e & ﬁ\\u s
| R o T v & 7 o~
K = Sy DR e N
| = L 28 -2
. e @ = V-
= 3 S IR
| < b T A g
! o e £ 7,5 B
" 2 > 0
| = 3F

= -

=

j E
—

CITY OF HUBB/

WASTEWATER FACHLITIH




City of Hubbard, Wastewater Facilities Plan

...Table of Contents

TABLE OF CONTENTS

Page Number

CHAPTER 1 - EXECUTIVE SUMMARY AND RECOMMENDATIONS . ... . .. 1-1
CHAPTER 2 - INTRODUCTION
21 Purpose ... 2-1
2.2 Background ... ... 2-1
2.3 Authorization ... ... ... 2-2
24  Planning Scope ... ... 2-2
2.5 Acknowledgments . ... ... ... ... 2-2
[...]
significantly, it is in the best interest of the City of Hubbard to maintain a high quality
influent while monitoring both effluent flow and receiving stream flow.

Because dry-weather flows in Mill Creek are so low, and because of it's listing as water
quality limited for temperature, we will be recommending that the City continue recording
effluent BOD-5 concentration and effluent flow, and begin measuring and recording
effluent ammonia concentration, receiving stream flow at the outfall. A log of these data,
including the resuiting calculation of dilution, should be maintained to monitor dilution
impacts as outlined in the above-referenced OAR statute. We also will be recommending
thatthe City develop a temperature management plan in accordance with appropriate DEQ
regulations.

1Meeting with Tim McFetridge and Julie Berndt, August 2002, City of Hubbard City Hall

April 2002 BST, Inc..
4-7



City of Hubbard;, Wastewater Facilities Plan ...Existing Wastewater System

CHAPTER 5

EXISTING WASTEWATER SYSTEM

5.1 GENERAL
The City of Hubbard operates and maintains a wastewater collection system, three
wastewater pump stations and a wastewater treatment plant (\(WWTP). A primary objective
of this Facilities Plan is to evaluate the City's wastewater treatment to resolve sludge
settling problems.

This chapter contains a description of the existing collection, treatment and effluent
disposal system currently in operation. Information for developing these descriptions was
obtained from City Staff, on-site field inspections, plant operating records, operation and
maintenance manuals, previous engineering reports, and from original construction
engineering documents.

5.2 COLLECTION SYSTEM
A map of the existing City of Hubbard wastewater collection system is shown on Figure 5-
1, located at the end of this Chapter. Table 5-1 contains an inventory of the existing pipe
sizes with the collection system.

Size (in) Length (If)
8 49,139
10 2,091
12 486

History

The original Hubbard wastewater collection system was constructed after 1965, the
preponderance of it at the time the original treatment plant was constructed. Prior to that
time wastewater was handled by private septic tanks and drainfields. The initial municipal
collection system consisted of approximately 30,000 feet of 6-inch, 8-inch, 10-inch and 12-
inch ACP sewer main. Subsequent collection piping was constructed with PVC sewer
main.

Since the construction of the initial collection system, approximately 21,000 lineal feet of
collection system piping has been constructed. Most of this new construction is composed

April 2002 BST, Inc..
5-1



City of Hubbard, Wastewater Facilities Plan ...Existing Wastewater System

of 8" PVC.

Capacity

The general capacity of the existing collection system is based primarily on the sizing and
slope of collection piping. Figure 5-1 illustrates the existing wastewater collection system
and pipe sizing.

We estimated the general hydraulic capacity of the existing collection system by estimating
the capacity of the primary piping near the influent pump station. The following table
illustrates

We estimate that the existing collection system piping is capable of handling a total
wastewater flow of approximately 430 gpm (.619 mgd) based upon a Mannings pipe
roughness coefficient of 0.017 for a 10" ACP pipe at maximum flow with a record slope of
0.28% (for the interceptor along “D” Street between 5" Street and 6" Street). This pipe
conveys approximately 78 percent of the City’s wastewater influent, based upon total
collection piping length. The Table 5-2 illustrates the various flow events which correspond
to this condition.

TABLE 5-2
Flow Event Estimated Flow for 10" Interceptor
ADWWEF 135 MGD
MMWWF .353 MGD
PWWWF 638 MGD
PDWWF .848 MGD
PHWWEF 1.34 MGD

It is apparent that during existing average daily and maximum monthly wet-weather flows
this section of interceptor is capable of conveying design flow events, and that during peak
weekly, peak daily and peak hourly flows some influent flow equalization is provided by the
collection system piping and manholes.

Since the hydraulic design of wastewater systems is based upon maximum monthly flows,
and the estimated proportion of maximum monthly flows to this section of interceptor will
not reach it's estimated capacity until year 2019 (.656 MGD to this pipe, see Table 6-17),
no collection system piping improvements appear to be necessary for the design period,
if drainage improvements which have been constructed to reduce inflow and infiltration are
proven effective.

April 2002 BST, Inc..
5-2



City of Hubbard; Wastewater Facilities Plan ...Existing Wastewater System

Condition

Approximately 58 percent of the existing collection system piping is composed of ACP
sewer main. ACP sewer main is about as durable as concrete pipe in that it is susceptible
to hydrogen sulfide decay and abrasive erosion. Its ability to remain impervious to
infiltration depends upon its installation and the type of seals used between sections.
Many wastewater systems throughout Oregon which incorporated the use of ACP sewer
main have functioned adequately for 30 years or more.

The portion of the existing Hubbard wastewater collection system consisting of ACP sewer
main is generally in good condition.

We are not aware of any significant problems associated with the sections of sewer main
recently constructed using PVC pipe.

Inflow/Infiltration

The City’s Wastewater Disinfection Preliminary Report dated August 1999 by BST, Inc.,
evaluated various flow and storm events and the interactions between these storms and
plant records, and concluded that inflow was primarily responsible for pre-storm
wastewater flows over about .125 MGD and post-storm wastewater flows over about .32
MGD.

Previous studies have developed recommendations for reducing inflow and infiltration
within the City of Hubbard based upon a grid system, and many of the recommended
improvements have been implemented. Since the construction of these improvements
there has not been sufficient storm and flow data to evaluate it's effectiveness.

5.3 EMERGENCY OVERFLOWS
One main emergency overflow exists at the manhole where the 12" collection piping
interceptor turns on “D” street toward the influent pump station. From this manhole a 12"
ACP pipe continues down “D” street, where it is then connected to the treatment plant’s
final clarifier prior to disinfection by the UV disinfection system. This clarifier provides
nominal treatment of overflowed wastewater before discharge into Mill Creek.

Each of the two pump stations contains an overflow to prevent the back-up of untreated

raw wastewater into connected structures and dwellings.

5.4 PUMP STATIONS

The Hubbard wastewater system includes 2 pump stations. The small collection system
pump station located near the southern City Limits between Third Street and the railroad
tracks, and the Influent Pump Station located on the east end of the wastewater treatment
plant site.

April 2002 BST, Inc..



City of Hubbard, Wastewater Facilities Plan ...Existing Wastewater System

The small collection system pump station is a package-type unit, consisting of a Gorman-
Rupp duplex pump system. Pumps installed in the wetwell are two Gorman-Rupp Model
T4A3-B pumps capable of delivering 125 gpm at 35' TDH per pump. The serial number
for the combined system is R-1798-AM.

The Influent Pump Station consists of a Gorman-Rupp duplex pump system. The pumps
conform to the parameters illustrated in Table 5-3.

TABLE 5-3
Gorman-Rupp Serial Number T-2013-AM
Pump Model Number T4A3-B
Max. Q 500 GPM
TDH 43 ft.
Impeller Dia. 9-3/4 in.
Impeller Speed 1372 RPM
Motor Speed 1770 RPM
Suction Pipe Size 6in.
Pump Discharge Pipe Size 41in.
Common Discharge Pipe Size 6 in.
Priming Lift 15.63 ft.
Total Dynamic Suction Lift 20.77 ft.
Motor Horsepower 15
Phase/Hertz/Volts 3/60/460

This pump station is constructed as a above-ground motor and v-belt driven pump installed
in a static-lift application (not a flooded suction).

5.5 TREATMENT PLANT FACILITY

The existing wastewater treatment plant consists of a Schreiber counter-current aeration
basin with moving bridge/aeration and secondary clarification. The secondary clarifier is
central to and concentric with the circular aeration basin.

Treatment parameters are illustrated in Table 5-4.

April 2002 BST, Inc..
5-4



City of Hubbard, Wastewater Facilities Plan ...Existing Wastewater System

TABLE 5-4
Design Flow (ADDWF) 0.51 MGD
Design Maximum Flow (ADWWF) 1.02 MGD
Clarifier Inside Diameter 46 ft.
Aeration Inside Diameter 93 ft.
Aeration Inside Width 226 ft.
Aeration Unit Loading BOD; 12.2 Ib/1000cu ft/day
Blowers (number) 3
Design Operating Discharge Pressure 6.5 PSIG
Design Operating Speed 3500 RPM
Blower Capacity, Each 180 SCFM
Blower Motor HP/volts/phase/hertz 10/460/3/60

Sludge return is handled with a tube-mounted screw pump. Table 5-5illustrates the sludge
pump operational parameters.

TABLE 5-5
Number of Pumps 1
Capacity 175-500 GPM
Spiral Diameter, min. 18in.
Angle of Inclination 30-40 degrees
Fill-to-threshold 4'-7" at 40 degrees

Preliminary treatment consists of a bar screen, screw pump and sludge waste system for
sludge control.

The existing Hubbard Wastewater Treatment Plant was originally designed to provide an
effluent discharge quality of 10 mg/L BOD, and 10 mg/L TSS. Design influent biological
loading capacities were 1702 Ib/day for both BOD, and TSS.

Anticipated biological loadings for the study period are well within the design loadings.

Secondary Clarification

Secondary clarification consists of two circular clarifiers, in series, between the aeration
basin and UV disinfection. The first clarifier is located at the center of, and concentric with,

April 2002 BST, Inc..
5-5



City of Hubbard, Wastewater Facilities Plan ...Existing Wastewater System

the aeration basin. This clarifier's sidewall depth is 12 feet, and the diameter of the weir
is 46 feet. The second clarifier consists of circular concrete tankage located just south of
the UV disinfection system, with a circular weir. This second clarifier's sidewall depth is 8
feet, and the diameter of the weir is 26 feet. Tables 5-6 and 5-7 illustrate the secondary
clarifiers’ physical parameters and overflow rates for various flow events, and compares
them to recommended values for each.

TABLE 5-6
Concentric Clarifier
Parameter Actual Recommended
Weir Diameter 46 feet NA
Sidewall Depth 12 feet 12
Study Period Overflow Rates (year 2022)

ADWF 190 gpd/sf 300 - 1000
MMWWF 395 gpd/sf <1400
PWWWF 713 gpd/sf <1600

TABLE 5-7
Second Clarifier
Parameter Actual Recommended
Weir Diameter 26 feet NA
Sidewall Depth 8 feet NA
Study Period Overflow Rates (year 2022)

ADWF 594 gpd/sf NA
MMWWEF 1238 gpd/sf NA
PWWWEF 2236 gpd/sf NA

The second clarifier was the original secondary clarifier for the previous treatment system.
After construction of the Schreiber aeration treatment system, this clarifier was used as a
chlorine contact chamber. Since the construction of the UV disinfection system this
second clarifier currently serves as a polishing basin and clarifier prior to UV disinfection.

April 2002 BST, Inc..
5-6



City of Hubbard; Wastewater Facilities Plan ...Existing Wastewater System

Solids Handling

At the time the aeration basin was constructed, the previous primary clarifier tankage was
converted into an aerobic sludge digester, with a capacity of 80,000 gallons. This structure
is located northwest of the new aeration basin and east of the old control building. The old
filter was converted into digester #2, with a capacity of 40,000 gallons, for a total digester
capacity of 120,000 gallons.

Disinfection

In 2000 the City constructed a new UV disinfection system consisting of a concrete channel
with single bank of UV lights with room and control system for a total of two banks. UV
equipment consists of a Trojan UV3000B capable of disinfecting 1.42 MGD of wastewater
treated to a maximum effluent TSS of 30 mg/L.

The original chlorination and control building is located just north of the UV disinfection
system, and is now used for storage.

Since construction of the UV system, the City has only had to replace one UV bulb, and
has not failed an effluent bacteria level.

Control Building

The main control building consists of offices and a small laboratory near the parking area
for the plant, adjacent to the headworks. The original chlorination and control building is
located just north of the UV disinfection system.

Flow Metering

The influent and effluent flow meters are US Systems, ultrasonic flow meters, which are
calibrated annually. Flow is metered through a parshall flume. No model number for the
flow meters could be found, but the metering equipment has functioned accurately since
it was originally installed with the Schreiber aeration basin.

5.6 AUXILIARY POWER
Auxiliary (standby) power consists of a 100 kw Onan generator mounted on a 2-wheel
trailer for mobility. Connection to the treatment facility is by manual plug and switch.

This standby generator is manually operable and capable of operating the entire treatment
facility and office. But transfer from utility power to the standby generator is a manual
operation.

April 2002 BST, Inc..



FAEELETE T T E T rpnanppen

sEBHRY
ggr

BEEAEEEN

@,
o
Pl
o

#

Frsent®

o~

[
st

{ 2 detak s

j
e

[




City of Hubbard; Wastewater Facilities Plan ...Wastewater Characteristics

CHAPTER 6

WASTEWATER CHARACTERISTICS

6.1 WASTEWATER VOLUME
The design of wastewater collection, pumping, treatment and disposal facilities is primarily
dependent on estimates of hydraulic and organic loading. Maximum Month Wet Weather Flow
(MMWWEF) usually determines the sizing and capacity of the major process units necessary to
provide the desired degree of treatment, and Maximum Month Dry Weather Flows (MMDWF)
typically determines the maximum organic loadings of these units. These flows and loads vary from
community to community and therefore should be based upon historic wastewater records for the
particular community.

6.2 DESIGN EVENT
Wastewater treatment plants used to be rated, permitted and designed based upon average flow
data. Inherent in this philosophy was a 50 percent chance every year for an exceedence of the
design flow. The current philosophy is that this is an unacceptable level of risk. DEQ now
recommends that wastewater treatment plants in Oregon be designed for flows that are expected
to have no more than one flow exceedence in 5 years. This 5-year recurrence interval has been
used in this Facilities Plan.

6.3 METHODOLOGY FOR COMPUTING FLOW EVENTS
Simply selecting the maximum wastewater flow measured at the plant during the previous 5-year
period as the 5-year hydraulic flow event is not accurate. The chance that a 5-year event will be
exceeded in 5 years is 67 percent. In other words, there is a 67 percent chance that the assigned
design flows will be over-estimated (conservative), and a 33 percent chance that they will be under-
estimated (risky).

Longitudinal statistics are required to make a good estimate of a 5-year event. However, good
longitudinal statistics are not usually available for wastewater plant flows in a given community,
since other factors (such as population, replacement of leaky manholes, etc) do not remain constant
for a long period of time. Long-term statistics for rainfall are generally available in the vicinity of
most communities, and when used in conjunction with a thorough engineering knowledge of the
collection system, serve as the basis for estimating 5-year wastewater flow events.

A common method for utilizing rainfall data is to analyze rainfall records, and determine whether
a 5-year storm occurred during the time interval in which treatment records are available. If a 5-
year storm has occurred, the maximum wastewater flow may be used for design. [f not, the
maximum wastewater flow is increased by a ratio of the 5-year rainfall event divided by the

April 2002 BST, Inc..
6-1



City of Hubbard; Wastewater Facilities Plan ...Wastewater Characteristics